( ;I: \I l‘msvgg ]
A GREAT LITTLE TOWN

City of Carlton

Wastewater Facilities Plan

Final

o —

'lt TETRA TECH

May 2018






Wastewater Facilities Plan

May 2018

PREPARED FOR

City of Carlton

191 E. Main Street
Carlton, OR 97111

Tetra Tech Project #135-13914-16001-03

PREPARED BY

Tetra Tech

15350 SW Sequoia Parkway Phone: 503-684-9097
Suite 220 Fax: 503-598-0583
Portland, OR 97224 tetratech.com

\IWRS007FS1\Projects\139141135-13914-16001-03\Docs\Reports\FINAL\Final Facilities Plan w DEQ mods.docx






Wastewater Facilities Plan Contents

CONTENTS
EXECUtiVe SUMMANY ..o Xi
STUAY ATCA ..veeuvieiieiieeieeie et ettt et e st e stesbe e te e teesseesseessseasseasseessaessaesseeasseasseasseenseesssesssessseansensseessaessessssensseans xi
[...]
surrounded by floodplain and the access road was not constructed to an elevation that rises above the
floodplain.

FLOW AND LOAD PROJECTIONS

Table ES-6 summarizes the resulting flow projections. ADWF flow rate is based on 110 gallons per capita per day
(gped). This is a fairly typical number.

Table ES-6. 20-Year Wastewater Flow Projections
Projected Wastewater Flows (mgd

Population ADWF AWWF MMDWE | MMWWF

2020 2,319 0.203 0.717 0.44 1.14 3.25 4.66
2025 2,523 0.225 0.745 0.48 1.18 3.34 4.78
2030 2,745 0.249 0.776 0.53 1.23 3.44 4.90
2032 2,839 0.260 0.789 0.55 1.25 3.48 4.95
2035 2,987 0.276 0.809 0.58 1.28 3.54 5.03
2037 3,041 0.282 0.817 0.59 1.30 3.57 5.06

Table ES-7 summarizes the resulting load projections. The unit loads are 0.251 pounds per capita day for BOD,
and 0.359 pounds per capita day for TSS. These are higher than expected and the BOD and TSS attributed to the
high strength users (such as wineries), and a portion of the TSS to the substantial I/I due to the clay pipes that are
likely allowing in soil. This is evidenced by pipe collapses and cavities where sink holes are forming.

Table ES-7. 20-Year Wastewater Load Projections

Max Peak Max Peak
Population Averae Month Week Peak Da Averae Month Week Peak Da

2020 2,319 1,236 1,809 1,429 1,765 2,895
2025 2,523 598 1 ,030 1,345 1,968 853 1,554 1,920 3,149
2030 2,745 651 1,120 1,463 2,141 928 1,691 2,089 3,426
2032 2,839 673 1,158 1,513 2,215 960 1,749 2,161 3,544
2035 2,987 708 1,219 1,592 2,330 1,009 1,840 2,273 3,727
2037 3,041 721 1,241 1,621 2,372 1,028 1,873 2,314 3,795

BASIS OF PLANNING

The NPDES permit establishes the following limitations for the effluent discharged through the North Yamhill
River outfall (Outfall 001):

e E. coli—Maximum monthly geometric mean: 126 organisms/100 ml; Single sample maximum: 406
organisms/100 ml

xiv TETRA TECH



Wastewater Facilities Plan Executive Summary

e pH—Shall be within the range 6.0 to 9.0

e Removal of BODs and TSS —Minimum 85% removal of BODs monthly average and 65% removal of
TSS monthly average

e Chlorine Residual—Shall not exceed 0.09 mg/L daily maximum and 0.04 mg/L monthly average.

e Mixing Zone—Mixing zone shall be within 25 feet from the west bank, 50 feet downstream and 10 feet
upstream of the outfall.

e BOD and TSS limits as listed in Table ES-8.

Table ES-8. NPDES Permit BOD and TSS Limits for North Yamhill River Outfall 001; Nov. 1-April 30

Maximum Concentration Maximum Mass Load?@
_ Monthly Average | Weekly Average | Monthly Average | Weekly Average | Daily |
BODs5 30 mg/L 45 mg/L 92 ppd 138 ppd 184 ppd
TSS 50 mg/L 80 mg/L 153 ppd 229 ppd 306 ppd

a. Based on average annual discharge of 0.367 mgd (projected for design year 2010)

NPDES permit requirements for effluent recycled water (Outfall 002) define limits on total coliform in addition to
establishing the following non-quantitative conditions:

e Total coliform is limited to 240 organisms per 100 ml in two consecutive samples and a seven-day
median of 23 organisms per 100 ml.

e  Ground surface ponding, creation of odors, mosquito breeding, and other nuisance conditions are
prohibited.

e Overloading the soil with nutrients, organics or other pollutants, or negatively impacting groundwater
usage is prohibited.

e Discharge for irrigation shall be in accordance with an approved Effluent Reuse Plan.

Based upon the result of the mixing zone study and reasonable potential analysis (RPA), it is assumed that
ammonia will not be in the future permit and treatment for ammonia will not be required. pH will only need to be
considered with regard to any current compliance issues.

With regard to permit compliance, there have been exceedances as follows in the last six years (2011 to 2016):

e BOD effluent concentrations exceeded permit limits two times, both in March 2015 when the weekly
maximum loading and monthly maximum loading were exceeded.

e BOD effluent loadings exceeded permit limits nine times, with exceedances occurring in five discrete
months.

e BOD removal percentages were below the required limit eight times.

e TSS effluent loadings exceeded permit limits two times, both in October 2013 when the weekly
maximum loading and monthly maximum loading were exceeded.

e TSS removal percentages were below the required limit two times, in February 2014 and November 2015.

e pH samples did not meet permit requirements eight times. In all eight cases, the maximum pH limit was
exceeded.

e Chlorine residual samples exceeded the permit limit 39 times.

TETRA TECH XV



Wastewater Facilities Plan Executive Summary

EVALUATION OF SYSTEM IMPROVEMENT

Collection System

The improvements to the collection system are aimed at I/I reduction as well as structural improvements, which
are both accomplished through the replacement of the clay pipe. Table ES-9 presents a proposed pipe replacement
program with the following prioritization.

Table ES-9. Collection System Improvement Costs
Project Cost

Clay Pipe Replacement Program

C1A. 1,585 feet of 16-inch trunk main $710,000
C1B. 741 feet of 8-inch pipe in Yamhill St and W. Garfield St. $270,000
C2. 1,265 feet of 10-inch trunk main in Grant Street $500,000
C3. 710 feet of 10-inch and 1,190 feet of 8-inch pipe in East Main Street $680,000
C4. 320 feet of 6-inch, 430 feet of 8-inch, and 1,455 feet of 10-inch pipe in West Main Street $840,000
C5. 1,400 feet of 6-inch and 790 feet of 8-inch pipe in South Pine and South Park Streets $750,000
C6. 1,825 feet of 6-inch and 290 feet of 8-inch pipe in Kutch Street and vicinity $700,000
C7. 1,625 feet of 6-inch pipe in West Jefferson Street, West Johnson Street and vicinity $440,000
C8. 275 feet of 6-inch and 2,020 feet of 8-inch pipe in East Monroe Street and vicinity $790,000
Subtotal $5,680,000
Pump Stations

P1. Hawn Creek Pump Station Pump Replacement $210,000
Total $5,890,000

Treatment System

The treatment plant improvements generally include elements related to hydraulic capacity, biological treatment
capacity, upgrade of equipment, and regulatory requirements. They are summarized as in Table ES-10 and
Table ES-11. Project T11B, which is biosolids removal from the lagoons, is a significant cost and the need for it
should be revisited (measuring sludge depth in the lagoons) on a yearly basis. Currently, the accumulation is not
substantial, but with the change in treatment system, more biosolids may be produced in the future.

Table ES-10. Near-Term Treatment Facility Improvement Costs
Project Cost

T1. Headworks Upgrade $640,000
T2A. Lagoon Aeration Improvements - Phase 1 $430,000
T3A. Lagoon Capacity Improvement - Raise Dikes $620,000
T4. Lagoon Piping Improvements $410,000
T5. Lagoon Disinfection Improvements $230,000
T6. Miscellaneous Plant Improvements (Water/Electrical Service, Small Building) $440,000
T7. Raise Access Road to Elevation 125.0’ (Approx. 50-year Floodplain) $400,000
T8. Effluent Pump Station $800,000
T9. Effluent Force Main and River Outfall $810,000
T10. Irrigation Piping and Equipment $590,000
Total $5,370,000
TETRA TECH

Xvi



Wastewater Facilities Plan Executive Summary

Table ES-11. Long-Term treatment Facility Improvement Costs
Project Cost

T2B. Lagoon Aeration Improvements - Phase 2 $60,000
T11A. Biosolids Management Plan $20,000
T11B. Dredging and Biosolids Land Application $820,000
Total $900,000

High Strength Users

The high strength users are having a significant impact on the loading to the treatment plant. The City has existing
language in the City Code to address high strength wastewater, and it is recommended that the City begin to enact
the limits that the code allows for high strength users. This would require:

e An industrial user ordinance
e Individual permits for high strength users
e Pretreatment for high strength users

The City would need to retro-actively work with existing high strength users and enforce the requirements for
new high strength users.

RECOMMENDED PLAN
Design Data

The recommended improvements were designed to accommodate wastewater flows and loads based on growth
assumptions through 2037. Table ES-12 and Table ES-13 summarize the resulting design data for the proposed
collection system and treatment plant improvements, respectively.

Table ES-12. Design Data for Recommended Collection System Improvements

Design Parameter Design Criteria
Clay Pipe Replacement See Report Chapter 6.
Hawn Creek Pump Station Upgrade
Design Capacity 1,600 gpm (approximate, required capacity to be revisited when project is initiated)
Force Main Use existing 2,770 linear feet of 6-inch steel force main and 3,865 linear feet of 8-inch
PVC force main
Wet Well Use existing 8-foot diameter wet well
Level Sensing Use existing instrumentation

Table ES-13. Design Data for Recommended Treatment Plant Improvements

Design Parameter Design Criteria
HEADWORKS—Screening

Screen Type Fine, rotary

Number 1

Peak Flow Capacity 5.1 mgd

Screenings Washing and Compaction Yes

Bypass Screen Manually cleaned coarse bar screen

TETRA TECH XVii



Wastewater Facilities Plan

Executive Summary

Design Parameter Design Criteria

LAGOON AERATION

Phase 1 (near term)

Phase 2 (before 2030)

LAGOON CAPACITY—Dike Raise
Total Height Raise

Minimum Berm Width After Raise
Additional Volume

Liner

LAGOON PIPING

Splitter Box Dimensions
Overflow Piping

Transfer Piping

DISINFECTION

Effluent Chlorination

Capacity, per Chlorinator ...
Feed Rate, AVErage ........cccoovvvvveeesss e
Feed Control........ciriierisesce e
Chlorine Contact
EXisting FaCIlItieS ......ccovvverireicccreesr e
Additional VOIUME........c.curirreer e
Additional Length of 48-Inch Pipe Required...........ccccooeerrennene.
Minimum Contact Time, at AWWF (1.32 mgd)........ccooeurirninnne
Contact Time, at MMWWF plus Rainfall (2.44 mgd).................
Effluent Dechlorination

EFFLUENT DISPOSAL
Wet Weather Outfall 001 (Discharge to the N. Yamhill River)
Existing Gravity DISCharge .........ccccocovvnnininieninicncnne
High-River Pumped Discharge
NUMDBET Of PUMPS ...ovvece s
CAPACHY ..vvvcveieeeee e s
WEEWEIL ...
Pressurized Outfall...........ccoooiriircrrcererrecenee
OULFall TYPE ..o
Dry Weather Outfall 002 (Reclaimed water use)
Available Land Area, Design Year 2037.........ccccoovevncrnecene.
Land Management
Irrigation Pumps
Number and Type of PUMPS ........ccccvvieniciicscec e,
CaPACHY ..vvvcveiice e s
rrigation Main ..o
Backup POWET ...

16 replacement 3-hp aerators per lagoon
2 additional 3-hp aerators per lagoon

1 foot

5 feet

4.2 million gallons

20 mil PVC, welded to top of existing PVC line

10.33 feet wide, 22 feet long, 8.5 feet deep
80 linear feet of 12-inch PVC pipe
710 linear feet of 16-inch PVC pipe

10 ppd
Flow-paced

48-inch diameter chlorine contact pipe
11,750 gallons w/flash mixer

125 feet

60 minutes

20 minutes

Gaseous sulfur dioxide

Flow-paced

10-inch

Two submersible constant-speed pumps
1,700 gpm each

6-by-10-foot precast concrete vault
18-inch pipe

Two submerged duckbill-type diffusers

34.4 acres
Irrigation equipment owned and operated by City

Two constant-speed submersible pumps
300 gpm

6-inch pipe

Receptacle for Backup Power Generator

xviii

TETRA TECH



Wastewater Facilities Plan Executive Summary

Capital Improvement Plan

The improvements have been combined into a capital improvement plan (CIP), as shown in Table ES-14.

Table ES-14. CIP

SDC
Project Cost Year Eligible
C4 Main Street 320 feet of 6-inch, 430 feet of 8-inch, and 1,455 feet of 10-inch pipe $840,000 2020 No
Phase 1 Near Term WWTP (T2A, T3A, T4, T5, T8, T9, T10) $3,890,000 2022 Yes
P1. Hawn Creek Pump Station Pump Replacement $210,000 2024a Yes
Phase 2 Near Term WWTP (T1, T6,T7) & C1A. 1,585 feet of 16-inch trunk main $2,190,000 2027 Partially
T2B. Lagoon Aeration Improvements - Phase 2 $60,000 20286 Yes
T11A & T11B. BMP & Dredging and Biosolids Land Application $840,000 2028¢ No
C1B & C2. 1,265 feet of 10-inch trunk main in Grant St, 741 feet of 8-inch pipe in $770,000 2030 No
Yamhill St and W. Garfield St.
C3. 710 feet of 10-inch and 1,190 feet of 8-inch pipe in East Main St $680,000 2032 No
C5. 1,400 feet of 6-inch and 790 feet of 8-inch pipe in South Pine and South Park St $750,000 2035 No
C6. 1,825 feet of 6-inch and 290 feet of 8-inch pipe in Kutch Street and vicinity $700,000 2036 No
C7. 1,625 feet of 6-inch pipe in West Jefferson Street, West Johnson Street and vicinity ~ $440,000 2037 No
C8. 275 feet of 6-inch and 2,020 feet of 8-inch pipe in East Monroe Street and vicinity $790,000 2038 No
Total $12,160,000

a. Actual timing of this upgrade will be based upon when development occurs. The City should consider an upgrade when the station
reaches 80% capacity.

b.  Actual timing will depend on the loading to the WWTP which will be dependent upon development.

c.  This work will only be done as required. The City should measure the depth of the sludge in the lagoons yearly to determine when
sludge needs to be removed. It has not been required yet, but with the change in treatment more sludge may accumulate.

Schedule

The collection system improvements on Main Street need to be done in 2020 to meet the schedule for the ODOT
Main Street improvements scheduled for construction in 2021. This project will also be coordinated with
undergrounding the utilities on Main Street. The near-term treatment plant projects are necessary to meet current
system demands and consequently should be constructed as soon as possible. The following are the key project
milestones for the two improvement projects:

Review of Draft Facilities Plan Complete (DEQ and City): February 2018
Facilities Plan Finalized: May 2018

Begin Design of C4: March 2018

Coordinate with ODOT: March 2018 — March 2020

Apply for Construction Funding: by May 2018

Complete Design of C4: December 2018

Coordinate Design with Utility Undergrounding: July 2018 — July 2019
Construction C4: October 2019 — May 2020

Begin Funding for Phase 1 WWTP Improvements: June 2018

Begin Design for Phase | WWTP Improvements: September 2019

Bid Out the Project: September 2020

Construction: December 2020 to March 2022

TETRA TECH Xix



Wastewater Facilities Plan Executive Summary

Staffing

With the increase in complexity of the treatment plant, it is recommended that the City re-evaluate staffing and
consider adding one staff.

High Strength Users

It is recommended that the City begin to address high strength users in order to reduce the biological load to the
treatment plant. There are several steps involved with this that include the following:

e Develop an industrial user ordinance.

e Develop a rate structure for industrial users. This should consider flow, BOD and TSS.

e Require pretreatment at the industrial user facilities.

e Incorporate addressing high strength users into the development review process.

There are existing winery facilities in the community that would be in this category of user, and it is
recommended that the City begin to work with these users to implement pretreatment. There are several steps to
this process and it is suggested that it includes the following:

¢ Implement monitoring of the wastewater from the facilities. This should be done at least over a year’s
period to try to capture all the changes in the wastewater due to operations.

e Based upon the results of the monitoring, develop pretreatment requirements.

e Develop individual permits for each winery.

FUNDING

Wastewater system improvements may be financed by the City’s wastewater user fees (rates), system
development charges (SDCs), federal or state loan programs, grants, and bonds. A financial analysis, evaluation
of rates and SDCs, will be conducted outside of the Facility Plan Update. This chapter includes a brief summary
of funding programs available to the City.

ENVIRONMENTAL ASSESSMENT

A formal environmental assessment is not included in the scope for the Wastewater Facility Plan. It is
recommended that a formal environmental assessment be performed after the funding package is determined so
that the evaluation will meet the requirements of the funding agencies and match the project that the City is